
Parts List
DESCRIPTIONPART NUMBERQTYITEM

Wdmt Cradle Pocket A - Adjustable V-Rack100581421

Wdmt Cradle Pocket B - Adjustable V-Rack100581522

Pontoon Guide Leg 30"100577743

Bolt Hex 3/8-16 x 3.0 SS 304100243284

Nut Flange 3/8-16 Brass1001802205

Bolt Hex 3/8-16 x 2.25 SS 304100242946

Bolt Carrage 3/8-16 x 3.5 SS 304100196287

Washer Flat 3/8 SS100259988

(P/N 1007019)  ANGLED GUIDE SET
STRIGHT RACK

7

8

5

4

6

3

1

2

STRIGHT RACK FRAME
TBD BY LIFT MODEL SIDE GUIDES

NOT INCLUDED W/KIT
 
NOTE:  ALL BUNK ATTACHING HARDWARE
             MUST BE COUNTER SUNK TO
             ELIMINATE BOAT DAMMAGE


